Local Limits Evaluation
For the

City of Woonsocket, Rhode Island

FINAL

November, 2013

Prepared by:

planning, permitting,

Ly o YYRSTONGSAMPSON, WRIGHT-PIERCE =

Engineering a Better Environment




CITY OF WOONSOCKET, RHODE ISLAND
LOCAL LIMITS EVALUATION

FINAL

November, 2013

Prepared By:

Weston & Sampson
5 Centennial Drive
Peabody, Massachusetts 01960
Phone: 800-726-7766

Including Information and Updated from a Draft Report by:

Wright-Pierce
The Westminster Square Building
10 Dorrance Street, Suite 840
Providence, Rhode Island
Phone: 401.383.2276



FINAL

LOCAL LIMITS EVALUATION TABLE OF CONTENTS
SECTION DESCRIPTION PAGE
1.0 EXECUTIVE SUMMARY 1-1
2.0 INTRODUCTION 2-1
3.0 FACILITY DESCRIPTION 3-1
[...]
facility's preliminary treatment facility (or headworks) and the MAHL is often set to
the facility's raw influent average design capacity. The Woonsocket WWTF differs in
that a portion of the pollutant load being treated at the facility is associated with outside
trucked-in sludge (merchant sludge), which is received through the WWTF's return flow
discharges from the privately operated Sludge Disposal Facility. Therefore, the
AHLpotw Is set downstream of the point where recycle flows are received and just
upstream of the Bioprocess in order to adequately account for these loads received
from trucked-in sludge. A flow diagram is included in Appendix E. Additionally, the
return flow loads are not sufficiently defined for most metals. Therefore, the
concentration from unknown recycle flow components (centrate cake liquid and gravity
thickener overflow) are conservatively assumed equal to the industrial flow
concentration. By using this method of calculation, the AHLpomw used in this local limit
evaluation accounts for all of the outside loads being processed at the WWTF.

The MAHL arrives to the plant from several sources. Per EPA standards, the portion
of each pollutant MAHL that can be allocated to industrial users is termed the
maximum allowable industrial loading (MAIL). The MAIL is typically equal to the total
MAHL, less the loading contributed by uncontrolled sources (MUNC) within the
collection system including domestic, commercial and infiltration and inflow (I&l), and
less an amount held in reserve as a safety factor (SF). Because the AHLpotw
calculated for this facility actually includes recycle loads, these loads (Mrec) must
also be removed from the AHLpoTw.

MAIL = AHLpoTw (1-SF) - (MREC + MUNC)

The most stringent or protective MAIL is used to develop the local limit for each POC.

November 2013 Weston & Sampson
Wright Pierce
1-2



The recommended local limits for Woonsocket are based on the uniform
concentration method across the industrial flow base, which consists of the known
significant industrial users (SIU) and recognition of flow associated with the outside
merchant sludge being processed at the Sludge Disposal Facility (reference Section
6.1.7 for additional discussion). The uniform concentration method results in similar local
limits for all industrial users. The calculated local limits were reviewed with City
representatives and best engineering judgment was used to establish the
recommended local limits revisions presented in Table 1. The local limits evaluation
were performed consistent with the City's objectives of: 1) Satisfying the RIDEM
requirements; 2) Meeting the MAHL limits so as to protect the treatment plant
functionality; 3) Providing limits that minimize impacts on local industry consistent with
(constrained by) item 1 & 2. Due to the short-term nature of the event the limits are
protecting against and the infrequency of most industrial user sampling requirements,
the concentration limits are recommended to be implemented as daily maximums. This
basis is in accordance with EPA Local Limits Development Guidance document, July
2004, Section 6.4.1.

Some existing industrial users have historically discharged concentrations above the
current local limit amounts and the existing WWTF has been able to provide adequate
treatment of specific supplemental loads for certain non-metal POCs. In order to be
comprehensive in our analysis and provide for consideration of the City’'s economic
need to maintain the local industries, Section 7 of this evaluation documents
calculations to assign more of the maximum allowable industrial load capacity to
specific industrial uses that have exhibited a need for more nutrient or solids capacity
than the base concentrations proposed.

The following table summarizes the City's current local limits and the changes
recommended as a result of this local limits evaluation.

November 2013 Weston & Sampson
Wright Pierce



Table 1A: Recommended Changes Local Limits

Pollutant Current Local Limits?! Recommended
(daily max / monthly avg.) ) Local Limits®/ )
Uniform Concentration
Surcharge Levels®

(daily max)

Arsenic no limit 0.381 mg/I

Cadmium 0.11/0.07 mg/l 0.055 mg/I

Chromium 2.7711.71 mg/l 2.77 mg/l

Copper 3.38/2.07 mg/l 3.38 mg/l

Lead 0.69/0.43 mg/l 0.69 mg/l

Mercury no limit 0.002 mg/I

Nickel 3.98/2.38 mg/l 3.98 mg/l

Silver 0.43/0.24 mg/l 0.186 mg/I

zZinc 2.61/1.48 mg/l 2.61 mg/l

Cyanide 1.2/ 0.65 mg/l 1.20 mg/l

BODs® 250/- mg/l 500 mg/l

coD’ 750/- mg/| 930 mg/I

Total Nitrogen® no limit 50 mg/!

Ammonia-N° no limit 30 mg/!

Total Phosphorus® no limit 25 mgl/I

Total Toxic Organics 2.13/- mg/l 2.13 mg/l

TSS® 300/- mg/l 300 mg/l

Oil & Grease 100/- mg/I 100 mg/I

pH 5<pH<11 5<pH<11

Note:

1 - Current local limits were established by adopting the Categorical Limits for Metal Finishers.

2 - Revised local limits are recommended to be implemented as daily maximums as recommended by the
EPA Local Limits Development Guidance document, July 2004.

3- Supplemental load allocations for certain specific industrial users have been calculated in Section 7
and are summarized in Table 1B, below. For industries with a proposed mass load limit, the
recommended local limit values in Table 1A are recommended uniform surcharge levels. For industries
without a proposed mass load limit, these values are actual limits.

November 2013 Weston & Sampson
Wright Pierce
1-4



Table 1B: Recommended Mass Load Limits for Specific Non-conventional
Pollutants

Pollutant Recommended Proposed Mass Load Limits"
Uniform by SIC Code
Concentration
Surcharge Levels (daily max)
(daily max)
BODs 500 mg/I SIC 2759 - 3 Ibs/d

SIC 3356/3399 — 2,605 Ibs/d

COD 930 mg/l SIC 2759 - 6 Ibs/d
SIC 3356/3399 — 4,845 Ibs/d

Total Nitrogen 50 mg/I SIC 3671/3691 — 14 Ibs/d
SIC 3356/3399 — 723 Ibs/d

Ammonia-N 30 mg/l SIC 2262/2294/2672 — 59 Ibs/d
SIC 3356/3399 — 443 Ibs/d

Total Phosphorus 25 mgl/l SIC 0241 - 1 Ibs/d
SIC 3471 - 24 Ibs/d
SIC 3611/3676 - 3 Ibs/d
SIC 4953 - 11 Ibs/d

TSS 300 mg/l SIC 2759 - 2 Ibs/d
SIC 3471 — 352 Ibs/d
SIC 4941 — 808 Ibs/d

1 Supplemental load allocations for certain specific industrial users have been calculated in Section 7
and are summarized in Table 1B, above. For industries with a proposed mass load limit, the
recommended local limit values in Table 1A are recommended uniform surcharge levels. For
industries with a proposed mass load limit, exceedance of the mass load limit will be subject to
enforcement.

New industries proposing to operate under any SIC with a proposed mass load limit
listed in Table 1B (above) in the future would require City review of the available
allocation for non-conventional pollutants.

November 2013 Weston & Sampson
Wright Pierce
1-5




2.0 INTRODUCTION

Publically Owned Treatment Works (POTWSs) are responsible for limiting, where
necessary, the character and volume of pollutants being discharged into their
wastewater treatment system in order to protect the treatment facility against pass
through and interference, adverse receiving water quality impacts, adverse sludge
quality impacts, and worker health and safety problems. POTWSs control the discharge
of toxic pollutants by non-domestic sources to their wastewater treatment facility
through the development and implementation of Pretreatment Standards, called local
limits. The recommended procedures for evaluating and deriving local limits are
described in the EPA Local Limits Development Guidance document, July 2004.

The Rhode Island Pollutant Discharge Elimination System (RIPDES) Permit No.
RI0100111 (effective 10/1/2008) (Current Permit) issued to the City of Woonsocket
Wastewater Treatment Facilty (WWTF) by the Rhode Island Department of
Environmental Management (RIDEM) contains new Interim and Final water quality-
based effluent limitations that must be achieved in the discharge from the WWTF into
the Blackstone River (Appendix H). The new RIPDES permit also requires the facility
to perform an evaluation of the local discharge limitations for non-domestic users.
This includes all industrial dischargers to the WWTF collection system, whether located
in Woonsocket RI, North Smithfield RI, Bellingham MA, or Blackstone RI.

This new RIPDES permit is the subject of a Consent Agreement issued June 27,
2008, and as modified in December 23, 2010, and most recently in correspondence
from RIDEM dated March 23, 2012, which calls for capital improvements to meet the
revised more-stringent Final discharge limits for total nitrogen, total phosphorous and
various metals. The March 2012 revision to the ACO extended the date for
completion of the proposed capital improvements to May 1, 2017, and includes
new Interim Discharge Limits that must be met until the improvements are
completed. Therefore, because the local limits developed in this this Locals
Limits Evaluation are applicable for a 5 year period this evaluation is based on
meeting the Interim Discharge Limits specified in the current RIPDES permit
using the existing treatment processes. Revision of these limits may be
warranted once the capital improvements are completed to reflect the improved
process performance as a result of those improvements and to meet the
applicable Final Permit Limits. The intent of this Local Limits Evaluation is to
determine whether the City will need to revise its current local limits and if so what
those new limits should be, in order to meet the Interim Discharge Limits contained
in the renewed permit, to protect the WWTF operations and to ensure that its
discharges comply with State and Federal requirements while minimizing impacts to
local industry.

November 2013 Weston & Sampson
Wright Pierce
2-1



3 FACILITY DESCRIPTION

3.1 CITY OF WOONSOCKET COLLECTION SYSTEM

The City of Woonsocket's sanitary sewer collection system conveys flow from the City
of Woonsocket and three adjacent communities (Bellingham MA, Blackstone MA, and
North Smithfield, RI) to the Woonsocket Regional WWTF located along the
Blackstone River. The Woonsocket sewer system consists of approximately 111 miles
of gravity sewer and contains 18 pumping stations. The Town of Bellingham, MA has
a pump station and force main that feeds the Bellingham Interceptor conveying flow
directly to the WWTF. The Town of Blackstone, MA has two interconnection
locations, one on Rathbun Street and one on Canal Street. The Town of North
Smithfield, RI also has two interconnections, one on Elizabeth Avenue and one on
Alice Avenue.

3.2 WOONSOCKET REGIONAL WWTF

The Woonsocket Regional WWTF has been designed to provide secondary treatment
and biological nutrient removal by use of the MLE activated sludge process to remove
nitrogen as well as carbonaceous demand from the wastewater. The WWTF has a
design maximum month capacity of 16 million gallons day (MGD) with design peak
hourly flow rate of 32 MGD. Presently the WWTF receives an average influent flow of
approximately 6.7 MGD. A 5-year average of approximately 2,000 gal/day of septage
is accepted which is off-loaded directly into the wastewater influent ahead of the
WWTF. The WWTF presently treats wastewater through preliminary treatment using
Screening and Comminutors, Aerated Grit Chambers, Primary Clarification, Aeration
Tanks configured for Biological Nitrification/Denitrification using the MLE process,
Secondary Clarification, Tertiary Sand Filtration and Chlorination/Dechlorination
disinfection. The treated wastewater is ultimately discharged to the Blackstone River.

Capital improvements to meet the revised nitrogen and phosphorus limits, required by
RIDEM regulations, have been proposed and are identified in the City's Facility Plan
Amendment, May 2013 (Appendix ). The main proposed process related changes
include: a new influent pump, new influent screening facility with odor control system,
new influent flow measurement, new primary effluent pump station, activated sludge
modifications to include first and second stage activated sludge basins, lamella plate
first stage settling, and new first stage return and waste sludge pumping. However,
because of the timing of implementation of these improvements, consideration of the
proposed new tertiary treatment processes have not been included in this evaluation as
construction will not be complete until the end of the 5 years in which this study is valid.
This assumption is conservative in that these improvements will improve the WWTFs
ability to treat various POCs.

November 2013 Weston & Sampson
Wright Pierce
3-1



3.3 SLUDGE DISPOSAL FACILITY

The Sludge Disposal Facility located on the grounds of the Woonsocket WWTF s
privately operated by Synagro in accordance with the terms of the Operating
Agreement between the City and Synagro. The Sludge Disposal Facility utilizes a
fluidized bed incinerator to incinerate wastewater treatment plant sludges. The
Sludge Disposal Facility processes and disposes of trucked-in liquid sludge and
dewatered sludge cake from other wastewater treatment facilities in addition to the
liquid sludge from the Woonsocket WWTF. The Woonsocket primary sludge is wasted
directly to the sludge holding tank in the Synagro Sludge Disposal Facility, where it
mixes with trucked-in liquid sludge while Woonsocket secondary sludge is thickened in
a gravity thickener. Thickened secondary sludge is then pumped together with the
wasted primary and trucked in sludge from the holding tank to centrifuges where it is
dewatered prior to incineration. The WWTF provides treated plant effluent to the
Sludge Disposal Facility for scrubber water and receives and treats the return flow
from the Synagro operated Sludge Disposal Facility.

In accordance with a prior EPA/RIDEM determination, the Sludge Disposal
Facility is considered to be part of the Woonsocket WWTF, and as such is not
regulated separately even though all associated facility operations are contracted
separately to Synagro under an Operating Agreement that was Amended and Restated
in 2003 (note, Section 4.2 of the Operating Agreement reinforces the position that
sludge disposal facilities are to be consider a component of the Plant). As a result,
the privately operated Synagro operations are not regulated by the City's local limits.
The Operating Agreement does address return flow limitations and includes monitoring
requirements similar to an industrial pretreatment limit. The Operating Agreement has
provisions for change in law in Section 9.4 which state that revised return flow
standards shall be no more restrictive than those imposed on other industrial users.
While considering the terms of the existing Operating Agreement between Synagro and
the City, it was also deemed appropriate that the trucked-in merchant sludge
portion of the Sludge Disposal Facility operations be considered while evaluating
the City's local limits. However, from a regulatory perspective the Sludge Disposal
Facility is not considered separate from the Woonsocket Regional WWTF. This local
limits evaluation takes into account the trucked in sludge residual liquid that is recycled to
the Woonsocket WWTP as an “outside” waste stream. Because this waste stream is not
directly monitored for the POC'’s this LL analysis includes the residual liquid from outside
sludge processing as a component of the total industrial waste load.

November 2013 Weston & Sampson
Wright Pierce
3-2



4 POLLUTANTS OF CONCERN

The purpose of developing local limits is to prevent interference of WWTF treatment
operations, protect worker health and safety, prevent pass-through of conventional and
toxic pollutants, prevent adverse impacts a sludge quality, and maintain discharge
permit and regulatory compliance. This is accomplished by identifying which pollutants
of concern (POCs) need to be controlled to meet these goals and to meet Federal,
State, and local requirements. The EPA has identified 15 pollutants that it considers
potential POCs. These include the ten original POCs; Arsenic, Cadmium, Chromium,
Copper, Cyanide, Lead, Mercury, Nickel, Silver, and Zinc and the five new POCs;